

[!] AI-generated prescription. Must be verified by a licensed physician. Emergency: 112 | Medical Helpline: 104

Patient Details

Name	admin	Age / Gender	25 yr / Male
State / City	Rajasthan /	Blood Group	—
Conditions	None	Allergies	None
Current Meds	None	Diet	Non-Vegetarian

Diagnosis

Chickenpox (Varicella) (B01) — Moderate | Confidence: 65%

Matched from local knowledge base (offline mode). AI was unavailable — this prescription uses verified ICMR/AYUSH data.

- [!] pneumonia signs
- [!] encephalitis
- [!] secondary bacterial infection of blisters
- [!] immunocompromised patient

Allopathy (Rx)

Medicine / Brand	Dose	Frequency	Duration	Timing	MRP
Acyclovir 400mg Acivir 400	800mg (2 tabs of 400mg)	500mg daily	7 days	With food	Rs.168
Cetirizine 10mg Cetzine 10	1 tab	Once daily at night	7-10 days	Night	Rs.48
Calamine lotion Lacto Calamine	Apply to lesions	3-4 times daily	7-10 days	As needed	Rs.95
Paracetamol 500mg Crocin	1 tab	Every 6 hrs PRN	Till fever	After food	Rs.18

Avoid: Aspirin in children | Scratching (scarring + secondary infection) | Contact with pregnant women, newborns, immunocompromised

Ayurveda

Medicine / Brand	Dose	Frequency	Duration	Timing	MRP
Neem Capsule Himalaya Neem	2 caps	Twice daily	7 days	After meals	Rs.125
Haridra (Turmeric) 500mg Himalaya Haridra	1 cap	Twice daily	10 days	After meals with milk	Rs.95

Homeopathy

Medicine / Brand	Dose	Frequency	Duration	Timing	MRP
------------------	------	-----------	----------	--------	-----

Rhus Tox SBL	4 pills	4 times daily	7 days	Before meals	Rs.75
Antimonium Crudum SBL	4 pills	3 times daily	7 days	Before meals	Rs.75

Cost Comparison

System	Est. Cost	Note
Allopathy	Rs.329	
Ayurveda	Rs.220	
Homeopathy	Rs.150	[OK] Cheapest

General Advice

Follow Up: See doctor if no improvement in 3 days